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Install Instructions 

PRP Seats
Quick Release Seat Mount Install
for Polaris RZR PRO XP, PRO R, 

Turbo R

Read through all of the instructions completely before beginning the 
install.

Parts Included:
A. 2 x Seat Adapters
B. Hardware
 8 x 1/4’ x 20 x1” Bolts
 8 x 1/4” USS Washers
 8 x 1/4” Lock Washers
 
 
Tools Needed: (not included)
7/16 Socket

Time: 
Approx 30 Minutes.

B.

A.
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1. Start by Removing the stock seats from 
the vehicle. Slide it all the way forward, 
and pull the release lever. 

 
 *If you have a Polaris 6-Point Harness, you 

will need to unbolt the lap and front belts 
of the harness and pull them through the 
headrest slots. On the driver seat, you will 
also need to unclip the wiring harness in 
the center console.  Re-install these parts 
after you have installed the PRP Seats.

3. Install the Adapter Mounts
 
 Line up the bolt channels on the mount to 

the holes on the bottom seat straps. These 
channel allow you to adjust the seat forward 
or back. (we recommend having the seats 
directly in the center of the channel). 

 Use the supplied 1/4” bolts, washers and 
lock washers to connect the adapter to the 
seat, and tighten down with a 7/16” socket 
or wrench.

2. Set up the Adapter Mounts 
 
 Unbox your PRP Seats and Adapter Mounts. 

Flip the seat upside down, and place the 
mounts on the bottom of the seat frame.  
Make sure the mounts are oriented the 
correct way (the cross bar should go at the 
back of the seat).

3b. NOTE: 2-Door Install

 On 2 Door RZR’s, you want to have the 
passenger side seat mounted all the way 
forward in the bolt channels included on our 
mount. Since the passenger seat cannot slide, 
you need to be able to reach behind the seat to 
access the release levers. 
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4. Install the Seat into the Vehicle
 
 Install the PRP seat the same way you did 

with your OEM Seat. Place it in and get 
the seat brackets to slide around the bar in 
front, then click in the rear bar by pushing 
down until the plastic seat clips lock into 
place.

 

5. Removing the Seat
 
 Since you no longer have the handle in front, 

you will need to manually release the seat 
in the back. Just slide the seat all the way 
forward, and use your hand to unlatch both 
plastic seat clips in the back. 

 
 On the 2 Door - Passenger Side that does 

now slide, you will just need to reach your 
hand around the back to release. 

 

6. ... And You’re All Done!
 If you have any questions or experience 

issues, please contact your retail outlet 
first for help. However, the staff at PRP 
Seats is always happy to assist you.

 1-800-317-6253.
 customerservice@prpseats.com
 Thank you! Ride safe!
 

 


